I-III =V

, ELECTRO SAILPLANE

//

679 05 HABRUVKA 100 CZECH REPUBLIC
www.topmodelcz.cz
e-mail:info@topmodelcz.cz

Order N°: 020131

ailerons - 2 servos
flaps - 2 servos
elevator

rudder

motor

@_4 1510mm

MEGA ACn 22/30/3E

3060mm

ﬁgﬁ% 63dm’

/ 27,8-30,2g/dm’

3S Lixx 2,5-3Ah

i MH 32

i
Neni-li uvedeno jinak, vsechny
% 1 , /75 - 1,9 kg neoznadené miry jsou v milimetrech
UNLES STATED, ALL DIMENSIONS
ARE IN MILIMETERS

\N Y




020131|CZ OBSAH STAVEBNICE Nahradni diy obj.¢
Cislo # |Nazev Materidl, rozmé&ry Volné | V baliitku
stavebni navod 1 -
1 trup laminat 1 - 020131-1
1-1 motorové loze skiotextit 3 mm - 1 02072-1C
1-2 drzak serva ocasnich ploch |prekizka 4 x 53 x 47 mm 1 020STV1-2
1-3 drzak bovden( B5x 10 x 50 mm - 1
2 kridlo balsa konstrukéni 3 -
2-1 kridéko balsa 2 -
2-1A  |spoika kridélek ocel 1,8 x 30 mm - 2 020131-2
2-11  |vztlakova klapka balsa 2 -
2-2 uchyceni kridla Sroub M4x22 mm - 2 020SCM422
2-21  |aretacni kolk laminat @3 x 25 mm - 2 6BI21828
2-25 |aretacni kolk laminat @6 x 65 mm - 2 6BI121831
2-3 uchyceni kridla matice Al. M4 - 2 1006 AL
2-31 |podlozka matice prekizka 3 x 23 x 53 mm - 1 020NMO1
2-4 drzak serva polyuretan 13mm - 8 05028
2-41  |krytka serva ABS 965/0,5mm - 2 05018
2-5 tahlo kridélek ocel M2 - 4 0166240
2-6 koncovka tahla vidiicka plastova mak - 4 2110
2-8 paka kridélek skiotextit 1,5 mm - 2 05070
2-81 |paka klapek skiotextit 1,5 mm - 2 050702
24 spojka kridla laminat @8 x 155 mm - 2 FIS155
3 ocasni plochy balsa konstruk¢ni 2 - 020131-3
3-21 |aretacni kolk laminat @3 x 16 mm - 2 6BI21828
3-3 spojka VOP laminat @5 x 70 mm - 2 6BI121830
35 |tahio OP bovden @ 3mm L=870mm | 5.5 | . SET3215
ocel 31 5mm 1l =920mm
3-6 koncovka tahla vyskovky |vidicka M2 + matice M2 - 2+ 131214140102 SZ
3-7 spojka tahla mosazna spojka M2/@2 - 2 2012 BR
3-8 paka OP skiotextit 1,5 mm - 2 050701
6 kabina laminat - 1 020131-6
6-2 uchyceni kabiny vrut @ 2,9 x 6,5 mm - 1 202965
7 obtisky sada 020131-7
DOPORUCENE PRISLUSENSTVI
Kust Obj.¢. www.topmodelcz. com
vysiac
pfijimac 7 kanal
servo HS-85MG 2 pro kridélka 1HI3050-1x
HS-82 MG 4 pro klapky, smérovku a OP 1HI3042-1x
motor Mega Acn 22/30/3E 1 20223003E
regulator SPIN 66 PRO 1 1RC23205
kuzel TURBO 40/5,0/8 1 0201559
vrtule CAMcarbon 14x8" 1 723468
akumulator 3S - 2,2-3,3Ah 1

Pred prvnim startem zkontrolujte jestli nejsou dily modelu zkroucené.
Naprava je mozna pomoci horkovzdusné pistole.

WM




020131 |GB Parts list Spare part Order. No
Part # |[Part name Material, dimensions Loose]| In bag
building instructio ns 1 -
1 fuselage fibreglass 1 - 020131-1
1-1 motor mount set fibreglass 3 mm - 1 02072-1C
1-2 servo tray V-tail plywood 4 x 53 x 47 mm - 1 020STV1-2
1-3 link support B5x10 x50 mm - 1
2 wing balsa assembly 3 -
2-1 aileron balsa 2 -
2-1A |aileron coupler steel @1,8x30 mm - 2 020131-2
2-11 |flaps balsa 2 -
2-2 wing fixing screw screw M4x22 mm - 2 020SCM422
2-21 |centering pin fibreglass @3x25 mm - 2 6BI21828
2-25 |centering pin fibreglass @6x65 mm - 1 6BI21831
2-3 nut Al nut M4 - 2 1006 AL
2-31 |nut mount plywood 3 x 23 X 53 mm - 1 020NMO1
2-4 servo mount polyuretan 13mm - 8 05028
2-41 |[wing servo cover ABS plastic @65/0,5mm - 2 05018
2-5 ailerons pushrod steel M2 - 4 0166240
2-6 clevis plastic clevis LITTLE - 4 2110
2-8 ailerons horn fibreglass plate 1,5 mm - 2 05070
2-81 |flaps horn fibreglass plate 1,5 mm - 2 050702
24 wing joiner fibreglass @8 x 155 mm - 2 FI8155
3 V-tail balsa assembly 2 - 020131-3
3-21 |centering pin fibreglass @3x16 mm - 2 6B121828
3-3 V-tail coupling fibreglass @5x70 mm - 2 6BI121830
bowden @3 mm
3-5 V-tail link L=870mm, 2+2 - SET3215
piano wire 31,5 mm L=
3-6 metal clevis M2 metal clevis + nut M2 - 2+2 | 131214140102 SZ
3-7 threaded coupler brass M2/@2 - 2 2012 BR
3-8 V-tail horn fibreglass plate 1,5 mm - 2 050701
6 canopy fibreglass - 1 020131-6
6-2 cano py fixing wood screw @2,9x6,5 mm - 1 0202965
7 stickers - 1 020131-7
020131 |GB Parts list
Part # |Part name Material, dimensions Loose] In bag
building instructions 1 -
1 fuselage fibreglass 1 -
1-1 motor mount set fibreglass 3 mm - 1
1-2 servo tray V-tail plywood 4 x 53 x 47 mm - 1
1-3 link support B5x10 x50 mm - 1
2 wing balsa assembly 3 -
2-1 aileron balsa 2 -
2-1A |aileron coupler steel @1,8x30 mm - 2
2-11 |flaps balsa 2 -
ATTENTION!

This modelconstruction kit is not a toy and is not suitable for childern under the age of 14.
Incorrect use of this model could cause material damage or personal injury. You are fully
responsible for your actions when you use this model.
Fly at a safe distance from occupied zones. Before switching on the radio, be sure, that no
one else is using the same frequency as you !
Before first take-off check up please the center of gravity, the sense and size of the control
surface angle and if model aeroplane parts aren’t crooked. The reparation is possible
through the use of hot-air dryer.




OEE @ @

@: IR
A

57 36 (38)

ELITE Vv

3-8

b/

© TOPMODEL CZ Manufactured by TOPMODEL CZ s.r.0. 679 05 HABROVKA 100 - Better made in the Czech Republic

www.topmodelcz.com  e-mail; info@topmodelcz.cz



pro 2-25

SPODNI STRANA
BOTTOM

Oracover ® for 2-25
|
|
SPODNI STRANA |
BOTTOM |
O |
sp|odn| strana
Oracover ® Z - bottom
QOracover ® |
(_ 1O
Oracover ® |
spodni + horni strana
bottom + top | o
|
|
I

Oracover ®

|
|
|
SPODNI STRANA :

BOTTOM |

@ SPODN STRANA
BOTTOM
O : O

SPODNI STRANA
BOTTOM

@

&1 8pr021A
1,8 for 2-1A .);\DW

ﬁ/a«




©)
SPODNI STRANA <ok 1.
BOTTOM :
— —paska
O krok 2. tape
step 2.
(Qﬁ aska 2
It/fape
’ (©) N
N j J
211 =
krok 1

paska 2

VRCHNI STRANA \ / tape
TOP =

U 010

pro servo klapek |

for flaps servo 2x servo klapek

// = 2x flaps servo
' : ~300
pro servo kridélek b

for aileron servo |

~BA0 - 2x + ~250 - 2x

zasircka
plug

2x servo kridélek MULTIPLEX 6 PIN - 2x

2x aileron servo

2 S

~300




Nes001 |:|

Nes001

o

@ SPODNI STRANA

BOTTOM

5 N
_———————————%
—— —

E% —
MULTIPLEX 6 PIN -2x (L +R)

zastircka
plug

SPODNI STRANA
BOTTOM

©)

SPODNI STRANA
BOTTOM

2-41 /

o\
f

—r| |

Vs H Contact adhesive (UHU Por)

|||| / kontaktni lepidlo {Chemopren)

W v

"CANON" 15pin
+

+ =

> SERVO 1

+

Q

SERVO?2
+ =+
Q =Q

SERVO 3
+ =+
R =Q

Q

SERVO4
+=+
"3

Q



[“ Nes001

BOTTOM

@1,5 pro 2-81
@&1,5 for 2-81

L
+

0 1

+

0

kontaktni lepidio (Chemopren)
Contact adhesive (UHU Por)

2-41 24\ / «
S A\
iy %{MD







@3 pro 6-2
for6-2 _

SPODNI STRANA
BOTTOM

v O

4

22,1 pro 6-2 ~
for 6-2 g




@ leva i prava polovina ocasnich ploch
left side and right side of elevator

/3-3

eva polovina
left

VRCHNI STRANA

TOP

Q
@1,5 pro 3-8 N

31,5 for 3-8

o

3-8 2 <\

prava polovina
right

paska
@ o step 1. { tape
] = krok 2.

1/2

SPODNI STRANA
BOTTOM ©

SPODNI STRANA
BOTTOM @

;i
:




% k' | _

N ’——-\'\E-;? — || controller ==




die
o % velcro ®




« = B>

[==_ —— T -

T Pfistani - 15-18 mm
Landing

% o
EXPO 25%
K/ 9-11 mm

| 2-3 mm
5 mm - thermik
60 mm - pfistani
Landing

= 10-13 mm

C%EE EXPO 30%

10-13 mm

I

10-15 mm

%E— EXPO 30%

' 10-15 mm




